
F I N A L  

WASTEWATER MASTER PLAN 

Prepared for: 

 

24516 Lake Drive 
Crestline, CA 92325 
Contact: Rick Dever 

Prepared by: 

 

605 Third Street 
Encinitas, California  92024 

Contact: Phil Giori, PE 

SEPTEMBER 2018 
  



Printed on 30% post-consumer recycled material. 

INTENTIONALLY LEFT BLANK 



Wastewater Master Plan 

   10561 

  i September 2018  

ACKNOWLEDGMENTS 

This Wastewater Master Plan is a result of the combined efforts of the management and 

staff of Crestline Sanitation District and the Dudek team. This partnership has resulted in 

a comprehensive evaluation of the collection system, wastewater treatment facilities and 

operations, and establishes framework for capital improvement planning to ensure 
[...]
Maximum capacity of the combined pipes is estimated at 3.8 MGD. The maximum capacity 

is more than four times the estimated Ultimate PDWF for the system, which infers the 

HCTS can accommodate a wet weather peaking factor of four without surcharging.   

4.9.3 ULTIMATE WET WEATHER CAPACITY ANALYSIS  

Typically, evaluation of the collection system considers its ability to contain and convey 

ultimate peak wet weather flows. In this simulation, the pipeline is allowed to run up to 

100% full (d/D = 1) during peak hour effectually utilizing all available capacity. Depending 

on pipeline location and existence of lateral connections, surcharging to a minor level (up 

to 2-feet) may also be acceptable during a major storm event (for example a 25-year 

storm).   

For this master plan development, flow monitoring efforts were unsuccessful at capturing 

a meaningful storm event useful for accurately scaling to a 25-year storm event and 

evaluating an ultimate wet weather flow simulation. Additionally, the hydraulic model only 

includes pipelines 10-inches and larger, with several 8-inch collector pipelines. Therefore, 

development of an ultimate wet weather scenario for evaluation capacity is not 

reasonable at this time. Included as part of recommendations for future projects is the 

additional wet weather flow monitoring to capture a significantly larger storm event (>5-

year storm) and associated wet weather defect flows. This information, coupled with a 

complete hydraulic model incorporating all collector pipelines will provide the necessary 

foundation for consideration of ultimate wet weather capacity analysis. 

  



Wastewater Master Plan 

   10561 

  68 September 2018  

 

INTENTIONALLY LEFT BLANK 



Wastewater Master Plan 

   10561 

  69 September 2018  

Figure 4-12. HCTS (West) Analysis 

 

  



Wastewater Master Plan 

   10561 

  70 September 2018  

Figure 4-13. HCTS (East) Analysis 

 



Wastewater Master Plan 

   10561 

  71 September 2018  

5 TREATMENT FACILITIES EVALUATION 

The District’s wastewater treatment facilities are between 45 and 65 years old, with most 

original processes, core infrastructure and facilities remaining in service today. The District 

has been successful by maintaining and prolonging use of these facilities without 

expensive treatment overhauls. 

The treatment facilities evaluation approach included a process evaluation and a 

Consequence of Failure Analysis (CoFA) for Huston Creek WWTP, Seeley Creek WWTP, 

and Cleghorn WWTP. In summary, the process evaluation consisted of gathering and 

analyzing key process flow, constituent, and other measured data to evaluate the current 

conditions affecting plant processes and comparing the data to both design criteria from 

plant record drawings and typical design criteria. The CoFA was performed on each of the 

WWTP’s and lift stations to identify plant reliability and deficiencies in a workshop 

environment. Treatment facilities are evaluated based on current performance and 

discharge requirements. 

5.1 Process Performance and Capacity Evaluation 

A process performance overview for Huston Creek, Seeley Creek, and Cleghorn WWTP’s 

are provided in Table 5-1, Table 5-2, and Table 5-3, respectively. Average, maximum, and 

minimum values of the data are provided as available, along with the sample size, design 

criteria, M&E typical ranges, and regulatory limits, as applicable. All of the data 

summarized was captured between January 1, 2015 and August 9, 2017. The full process 

evaluation (Technical Memorandum 1) is included in Appendix A. 

  



Wastewater Master Plan 

   10561 

  72 September 2018  

Table 5-1. Huston Creek WWTP Process Performance Summary  

(Jan 2015-Aug 2017) 

Parameter 

No. of 
Data 

Points Units 

Values 

Design 
Criteria 

Metcalf 
& Eddy 
Typical 
Range 

Regulatory 
Limit Average Maximum Minimum 

Plant Influent   

Total Plant Influent Flow 952 MGD 0.500 2.020 0.015 0.700 - - 

Influent BOD5 63 mg/L 313 447 117 200 200-400 - 

Influent TSS 63 mg/L 258 650 8 - 195-389 - 

Influent TKN - mg/L - - - - 35-69 - 

Influent Ammonia - mg/L - - - - 20-41 - 

Primary Treatment   

BOD Removal 63 % 47% 74% 6% - 20-40 - 

Effluent BOD 63 mg/L 163 252 50 - - - 

TSS Removal 62 % 73% 99% 7% - 45-65 - 

Effluent TSS 63 mg/L 61 131 5 - - - 

Primary Solids (to waste) 49 % 1.17 4.90 0.01 - 4-10 - 

Secondary Treatment   

Effluent BOD 64 mg/L 29 57 5 - <30 - 

Effluent TSS 64 mg/L 15 38 2 - - - 

Recirculation Rate (vs. influent) 952 - 1.9 3.6 0.5 - 0-1 - 

Disinfection   

Chlorine Dose 952 mg/L 23 73 7 15 18-22 - 

Chlorine Residual (Plant 
Effluent) 951 mg/L 17 38 2 - - - 

Chlorine Residual (Disposal 
Site) 269 mg/L 6 17 1 - - >0 

Solids Thickening   

TS% 49 % 4.2 10.0 2.4 - 3-9 - 

Solids Dewatering   

Cake Solids % 137 % 31.9 46.4 20.1 - 16-30 - 

Plant Effluent   

Effluent Flow 952 MGD 0.347 1.480 0.086 0.700 - 0.700 

Effluent BOD 124 mg/L 18.6 27.0 13.8 30 - 30 

Effluent TSS 124 mg/L 16.6 38.0 0.1 - - - 

 

  



Wastewater Master Plan 

   10561 

  73 September 2018  

Table 5-2. Seeley Creek WWTP Process Performance Summary  

(Jan 2015-Aug 2017) 

Parameter 

No. of 
Data 

Points Units 

Values 

Design 
Criteria 

Metcalf 
& Eddy 
Typical 
Range 

Regulatory 
Limit Average Maximum Minimum 

Plant Influent   

Total Plant Influent Flow 949 MGD 0.163 0.900 0.000 0.500 - - 

Influent BOD5 63 mg/L 309 592 106 200 200-400 - 

Influent TSS 63 mg/L 271 675 25 - 195-389 - 

Influent TKN - mg/L - - - - 35-69 - 

Influent Ammonia - mg/L - - - - 20-41 - 

Primary Treatment   

BOD Removal 63 % 86% 94% 60% - 20-40 - 

Effluent BOD 63 mg/L 39 91 17 - - - 

TSS Removal 63 % 89% 99% 25% - 45-65 - 

Effluent TSS 63 mg/L 22 156 4 - - - 

Primary Solids (to waste) 49 % 2.81 11.80 0.14 - 4-10 - 

Secondary Treatment   

Effluent BOD 63 mg/L 11 32 3 - <30 - 

Effluent TSS 63 mg/L 5 35 0 - - - 

Recirculation Rate (vs. influent) 949 - 6.1 21.6 1.2 - 0-1 - 

Disinfection   

Chlorine Dose 949 mg/L 30 105 7 - 18-22 - 

Chlorine Residual (Plant 
Effluent) 948 mg/L 9 25 1 - - - 

Chlorine Residual (Disposal 
Site) 269 mg/L 6 17 1 - - >0 

Plant Effluent   

Effluent Flow - MGD - - - 0.500 - 0.500 

Effluent BOD 123 mg/L 17.5 25.5 11.0 30 - 30 

Effluent TSS 125 mg/L 2.5 11.0 0.0 - - - 

 

  



Wastewater Master Plan 

   10561 

  74 September 2018  

Table 5-3. Cleghorn WWTP Process Performance Summary  

(Jan 2015-Aug 2017) 

Parameter 

No. of 
Data 

Points Units 

Values 

Design 
Criteria 

Metcalf & 
Eddy 

Typical 
Range 

Regulatory 
Limit Average Maximum Minimum 

Plant Influent   

Total Plant Influent Flow - MGD - - - 0.200 - - 

Influent BOD5 63 mg/L 289 776 40 - 200-400 - 

Influent TSS 63 mg/L 227 1220 5 - 195-389 - 

Influent TKN - mg/L - - - - 35-69 - 

Influent Ammonia - mg/L - - - - 20-41 - 

Secondary Treatment   

Mixed Liquor Suspended Solids 
(MLSS) 49 mg/L 3847 11000 500 -   - 

Return Activated Sludge (RAS) 
Rate 946 

% of 
ADF 306 1080 30 - 50-75 - 

RAS Concentration 49 mg/L 9588 71000 900 - 
6000-
12000 - 

Hydraulic Retention Time (HRT) 
in Ox. Ditch - hours 132 - - - 15-30   

Solids Retention Time (SRT) - days 182 - - - 15-30 - 

Dissolved Oxygen (DO) - mg/L - - - - 1.5-2.0 - 

Secondary Effluent   

Effluent BOD 64 mg/L 14 57 1 - <30 - 

Effluent TSS 63 mg/L 38 252 0 - - - 

Disinfection   

Chlorine Dose 946 mg/L 87 599 0 - 18-22 - 

Chlorine Residual (Plant Effluent) 946 mg/L 9 141 0 - - - 

Chlorine Residual (Disposal Site) 269 mg/L 6 17 1 - - >0 

Plant Effluent   

Effluent Flow 947 MGD 0.010 0.680 0.000 0.200 - 0.200 

Effluent BOD 61 mg/L 18 29 11 30 - 30 

Effluent TSS 63 mg/L 24.3 130.6 2.0 - - - 

 

  



Wastewater Master Plan 

   10561 

  75 September 2018  

5.1.1 PROCESS EVALUATION CONCLUSIONS AND RECOMMENDATIONS 

The following preliminary conclusions and recommendations were derived from the 

process evaluation. Preliminary conclusions and recommendations below are not listed in 

order of priority. Priority was assessed in the Consequence of Failure analysis. 

Huston Creek WWTP 

• Huston Creek WWTP influent Biological Oxygen Demand (BOD) loading exceeds 

the design capacity of the plant. A portion of the organic load is removed in the 

primary clarifiers, but the main process for BOD removal occurs in the trickling 

filter. The trickling filter utilizes an older, less efficient fixed-nozzle design with rock 

media. The rock media does provide better thermal insulation for the media than 

a more modern plastic media, and therefore retrofit design conversion to plastic 

media and alternative distributers is not recommended without covering the filter. 

It is recommended that the District continue to monitor the effectiveness of the 

trickling filter for compliance with effluent BOD discharge requirements. In the 

future, a biological treatment expansion or process change may be necessary to 

address organic and nutrient removal requirements imposed by the Regional 

Water Quality Control Board (RWQCB).  

• Huston Creek WWTP discharge violations since 2015 are all due to exceeding the 

average day flow limit of 0.7 MGD. No treatment violations for BOD and/or TSS 

removal have occurred in this time. It is recommended that the District continue to 

rehabilitate the collection system in effort to reduce I/I and pursue a wet weather 

hydraulic discharge limit with the next permit update. 

• The primary clarifiers are at hydraulic capacity during current flow conditions. 

Primary clarifier redundancy is needed for reliability and improved performance. 

Construction of a redundant primary clarifier is recommended. 

• Secondary clarification has no redundancy, and is an unconventional design. 

Consider construction of a new secondary clarifier for redundancy and capacity in 

conjunction with a future biological treatment process upgrade. 

• Huston Creek WWTP is the District’s biosolids thickening, dewatering, and hauling 

hub for all of their facilities. Consider evaluating sludge digestion technologies and 

alternative disposal options to determine if alternate disposal locations and/or 

digestion may reduce hauling and disposal costs. 

• Monitor trend and consider investigating the cause of slowly increasing effluent 

BOD concentrations since January 2015. 



Wastewater Master Plan 

   10561 

  76 September 2018  

Seeley Creek WWTP 

• Consider construction of a grit chamber and classifier equipment for grit removal. 

Grit accumulation in the primary clarifier adds inorganic material to the waste 

sludge stream and can contribute to wear on primary sludge pumps. 

• Consider construction of an automatic screenings unit in the headworks to reduce 

operator labor and improve screenings removal. 

• Construct an effluent flow meter for more consistent data monitoring and 

reporting purposes. An effluent flow meter can also be used to flow-pace chlorine 

disinfection dose. 

• Current data show that plant effluent BOD is higher on average than secondary 

effluent BOD. This discrepancy in BOD measurements should be investigated to 

determine where and how misrepresentative data is being measured. 

• Relatively little emergency storage tank volume (100,000 gallons) is currently 

available at the Seeley Creek WWTP. Consider lining the downhill pond near the 

treatment plant for additional emergency storage capacity during peak wet 

weather flow events, outfall breaks, or other emergency failure scenarios. 

• Monitor trend and consider investigating the cause of slowly increasing effluent 

BOD concentrations since January 2015. 

Cleghorn WWTP 

• Evaluate influent hydraulics in the headworks channel to determine if overflow 

conditions exist at peak flow. 

• Consider construction of an influent flow meter. An influent flow meter provides 

valuable data for operators to calculate loading conditions and adjust operations 

set points, when applicable. 

• Consider construction of an automatic screenings unit in the headworks to reduce 

operator labor and improve screenings removal. 

• Consider construction of sludge drying beds or other sludge handling facility to 

allow for appropriate wasting operation and solids retention time (SRT) control in 

the oxidation ditch. 

• Investigate the discrepancy in BOD measurements that show plant effluent BOD is 

higher on average than secondary effluent BOD. 

• Monitor trend and consider investigating the cause of slowly increasing effluent 

BOD concentrations since January 2015. 



Wastewater Master Plan 

   10561 

  77 September 2018  

5.2 Consequence of Failure Analysis 

The CoFA is a process that facilitates deliberate discussion and analysis of the criticality of 

process systems, drilling down to the component-level. Each unit process (e.g. 

Headworks) is analyzed through the major assets and functions of that process (e.g. 

Mechanical Bar Screens) and further by the failure modes of that asset (e.g. mechanical 

failure, control failure, etc.) that leads to a functional failure of that asset. Through a 

workshop format, critical Operations staff input is captured to expeditiously define 

applicable scoring. Figure 5-1 presents the CoFA flowchart. The outcome from the CoFA 

process identifies operating and maintenance (O&M) adjustments and/or capital 

improvement projects that improve the reliability and efficient operation of the treatment 

facilities. Complete CoFA notes, analysis, O&M recommendations, and preliminary CIP 

recommendations are documented in Appendix B.  

Figure 5-1. Consequence of Failure Analysis Flow Chart 

The Consequence of Failure (CoF) and Probability of Failure (PoF) are used to establish a 

risk designation that allows for the prioritization of risk-based strategic planning. The 

project team used information gathered from the process evaluation to drive workshop 

discussion and identify potential causes of process deficiencies. Depending on the risk 

designation and the nature of the defined failure mode, operational-based and/or capital-

based recommendations are made to mitigate the risk. Risk mitigation is achieved by 

reducing the defined consequence and/or probability of failure. 



Wastewater Master Plan 

   10561 

  78 September 2018  

Consequence of Failure 

CoF is a scoring metric to provide context to the effect of a failure and are focused on 

capacity, level of service, and mortality. The effects of a failure were categorized among 

four distinct categories:  

• Health and Safety,  

• Treatment Performance/Regulatory,  

• Economic/Personnel Resources, and  

• Public Image.  

Each CoF category is weighted to align with the District’s risk management priorities and 

philosophies. The CoF categories, weight factors, and descriptions are summarized in 

Table 5-4. 

Table 5-4. Description of Consequence of Failure Categories 

CoF Categories 

Weight 

Factor Description 

Health & Safety 7 
Failure results in potential health and safety risk for District 

staff or visitors on Plant site. 

Treatment 

Performance/Regulatory 
5 

Failure results in treatment performance impacts and 

potential regulatory violations, penalties, fines, etc. 

Economic/Personnel 

Resources 
5 

Failure results in economic resources cost and/or major staff 

time and resource allocation. 

Public Image 3 
Failure results in potential negative public attention and 

scrutiny. 

 

Each consequence category received a numerical score, 1 to 5, for each failure mode 

based on the tolerance of failure of the process or equipment. The CoF scores for each 

category generally apply as follows: 

1. Insignificant Consequence, 

2. Minor Consequence, 

3. Moderate Consequence, 

4. Major Consequence, or 

5. Catastrophic Consequence. 



Wastewater Master Plan 

   10561 

  79 September 2018  

After the CoF score was determined for each category, the category scores are multiplied 
[...]
periodically pumped out of the secondary clarifier and hauled to Huston Creek WWTP for processing. 

Effluent is pumped to the District’s gravity outfall pipeline. 

4 PROCESS PERFORMANCE SUMMARY 

A process performance overview for Huston Creek WWTP, Seeley Creek WWTP, and Cleghorn WWTP are 

provided in Tables 1, 2, and 3 respectively. Average, maximum, and minimum values of the data are 

provided as available, along with the sample size, design criteria, M&E typical ranges, and regulatory 

limits, as applicable. All of the data summarized in this report was captured between January 1, 2015 and 

August 9, 2017. 

  



Crestline Sanitation District  Technical Memorandum #1 

  3  

Table 1. Huston Creek Process Performance Summary (Jan 2015-Aug 2017) 

Parameter 

No. of 
Data 

Points Units 

Values 

Design 
Criteria 

Metcalf 
& Eddy 
Typical 
Range 

Regulatory 
Limit Average Maximum Minimum 

Plant Influent   

Total Plant Influent Flow 952 MGD 0.500 2.020 0.015 0.700 - - 

Influent BOD5 63 mg/L 313 447 117 200 200-400 - 

Influent TSS 63 mg/L 258 650 8 - 195-389 - 

Influent TKN - mg/L - - - - 35-69 - 

Influent Ammonia - mg/L - - - - 20-41 - 

Primary Treatment   

BOD Removal 63 % 47% 74% 6% - 20-40 - 

Effluent BOD 63 mg/L 163 252 50 - - - 

TSS Removal 62 % 73% 99% 7% - 45-65 - 

Effluent TSS 63 mg/L 61 131 5 - - - 

Primary Solids (to waste) 49 % 1.17 4.90 0.01 - 4-10 - 

Secondary Treatment   

Effluent BOD 64 mg/L 29 57 5 - <30 - 

Effluent TSS 64 mg/L 15 38 2 - - - 

Recirculation Rate (vs. influent) 952 - 1.9 3.6 0.5 - 0-1 - 

Disinfection   

Chlorine Dose 952 mg/L 23 73 7 15 18-22 - 

Chlorine Residual (Plant 
Effluent) 951 mg/L 17 38 2 - - - 

Chlorine Residual (Disposal 
Site) 269 mg/L 6 17 1 - - >0 

Solids Thickening   

TS% 49 % 4.2 10.0 2.4 - 3-9 - 

Solids Dewatering   

Cake Solids % 137 % 31.9 46.4 20.1 - 16-30 - 

Plant Effluent   

Effluent Flow 952 MGD 0.347 1.480 0.086 0.700 - 0.700 

Effluent BOD 124 mg/L 18.6 27.0 13.8 30 - 30 

Effluent TSS 124 mg/L 16.6 38.0 0.1 - - - 

 

  



Crestline Sanitation District  Technical Memorandum #1 

  4  

Table 2. Seeley Creek Process Performance Summary (Jan 2015-Aug 2017) 

Parameter 

No. of 
Data 

Points Units 

Values 

Design 
Criteria 

Metcalf 
& Eddy 
Typical 
Range 

Regulatory 
Limit Average Maximum Minimum 

Plant Influent   

Total Plant Influent Flow 949 MGD 0.163 0.900 0.000 0.500 - - 

Influent BOD5 63 mg/L 309 592 106 200 200-400 - 

Influent TSS 63 mg/L 271 675 25 - 195-389 - 

Influent TKN - mg/L - - - - 35-69 - 

Influent Ammonia - mg/L - - - - 20-41 - 

Primary Treatment   

BOD Removal 63 % 86% 94% 60% - 20-40 - 

Effluent BOD 63 mg/L 39 91 17 - - - 

TSS Removal 63 % 89% 99% 25% - 45-65 - 

Effluent TSS 63 mg/L 22 156 4 - - - 

Primary Solids (to waste) 49 % 2.81 11.80 0.14 - 4-10 - 

Secondary Treatment   

Effluent BOD 63 mg/L 11 32 3 - <30 - 

Effluent TSS 63 mg/L 5 35 0 - - - 

Recirculation Rate (vs. influent) 949 - 6.1 21.6 1.2 - 0-1 - 

Disinfection   

Chlorine Dose 949 mg/L 30 105 7 - 18-22 - 

Chlorine Residual (Plant 
Effluent) 948 mg/L 9 25 1 - - - 

Chlorine Residual (Disposal 
Site) 269 mg/L 6 17 1 - - >0 

Plant Effluent   

Effluent Flow - MGD - - - 0.500 - 0.500 

Effluent BOD 123 mg/L 17.5 25.5 11.0 30 - 30 

Effluent TSS 125 mg/L 2.5 11.0 0.0 - - - 

 

  



Crestline Sanitation District  Technical Memorandum #1 

  5  

Table 3. Cleghorn Process Performance Summary (Jan 2015-Aug 2017) 

Parameter 

No. of 
Data 

Points Units 

Values 

Design 
Criteria 

Metcalf & 
Eddy 

Typical 
Range 

Regulatory 
Limit Average Maximum Minimum 

Plant Influent   

Total Plant Influent Flow - MGD - - - 0.200 - - 

Influent BOD5 63 mg/L 289 776 40 - 200-400 - 

Influent TSS 63 mg/L 227 1220 5 - 195-389 - 

Influent TKN - mg/L - - - - 35-69 - 

Influent Ammonia - mg/L - - - - 20-41 - 

Secondary Treatment   

Mixed Liquor Suspended Solids 
(MLSS) 49 mg/L 3847 11000 500 -   - 

Return Activated Sludge (RAS) 
Rate 946 

% of 
ADF 306 1080 30 - 50-75 - 

RAS Concentration 49 mg/L 9588 71000 900 - 
6000-
12000 - 

Hydraulic Retention Time (HRT) 
in Ox. Ditch - hours 132 - - - 15-30   

Solids Retention Time (SRT) - days 182 - - - 15-30 - 

Dissolved Oxygen (DO) - mg/L - - - - 1.5-2.0 - 

Secondary Effluent   

Effluent BOD 64 mg/L 14 57 1 - <30 - 

Effluent TSS 63 mg/L 38 252 0 - - - 

Disinfection   

Chlorine Dose 946 mg/L 87 599 0 - 18-22 - 

Chlorine Residual (Plant Effluent) 946 mg/L 9 141 0 - - - 

Chlorine Residual (Disposal Site) 269 mg/L 6 17 1 - - >0 

Plant Effluent   

Effluent Flow 947 MGD 0.010 0.680 0.000 0.200 - 0.200 

Effluent BOD 61 mg/L 18 29 11 30 - 30 

Effluent TSS 63 mg/L 24.3 130.6 2.0 - - - 

 

  



Crestline Sanitation District  Technical Memorandum #1 

  6  

5 HUSTON CREEK WWTP 

5.1 Influent and Headworks 

Huston Creek WWTP influent characteristics are summarized in Table 4. 

Table 4. Huston Creek Influent Summary 

Parameter 

No. of 
Data 

Points Units 

Values 

Design 
Criteria 

Metcalf 
& Eddy 
Typical 
Range 

Regulatory 
Limit Average Maximum Minimum 

Plant Influent   

Total Plant Influent Flow 952 MGD 0.500 2.020 0.015 0.700 - - 

Influent BOD5 63 mg/L 313 447 117 200 200-400 - 

Influent BOD5 63 lb/d 1202 1910 537 1168 - - 

Influent TSS 63 mg/L 258 650 8 - 195-389 - 

Influent TSS 63 lb/d 983 2539 118 - - - 

Wastewater is characterized as medium-high strength. Average day flow does not exceed the plant’s 

design criteria. However, average day mass loading of BOD exceeds plant design criteria. 

5.1.1 Hydraulic Loading 

Figure 1 depicts Huston Creek influent flow data. 

 

Figure 1. Huston Creek Influent Flows 

Influent flows have stayed relatively consistent with minor seasonal fluctuation (higher flows in the 

winter, lower flows in the summer) with the major exception of the rainfall-heavy winter between 

December 2016 and March 2017. This notable flow spike, both in peak and average day flows, suggests 

0.000

0.500

1.000

1.500

2.000

2.500

1/1/15 4/11/15 7/20/15 10/28/15 2/5/16 5/15/16 8/23/16 12/1/16 3/11/17 6/19/17

In
fl

u
e

n
t 

Fl
o

w
 (

M
G

D
)

Date

ADF

PDF

Average:
ADF: 0.5 MGD 
PDF: 0.9 MGD



Crestline Sanitation District  Technical Memorandum #1 

  7  

that Infiltration and Inflow (I/I) is still an issue in the collection system and is contributing hydraulic loading 

to the plant in excess of its design capacity. 

5.1.2 BOD and TSS Loading 

Influent constituent loading (biochemical oxygen demand (BOD) & total suspended solids (TSS)) is 

measured infrequently compared to hydraulic loading (63 data points compared to 952 data points). BOD 

loading is depicted in Figure 2 and TSS loading is depicted in Figure 3. 

 

Figure 2. Huston Creek Influent BOD Loading 

 

 

Figure 3. Huston Creek Influent TSS Loading 

 

0

500

1000

1500

2000

2500

0

50

100

150

200

250

300

350

400

450

500

1/1/15 4/11/15 7/20/15 10/28/15 2/5/16 5/15/16 8/23/16 12/1/16 3/11/17 6/19/17

M
as

s 
Lo

ad
 lb

/d

B
O

D
 (

m
g/

L)

Date

Concentration Mass Load

Average:
Concentration: 313 mg/L 
Mass Load: 1202 lb/d

0

500

1000

1500

2000

2500

3000

0

100

200

300

400

500

600

700

1/1/15 4/11/15 7/20/15 10/28/15 2/5/16 5/15/16 8/23/16 12/1/16 3/11/17 6/19/17

M
as

s 
Lo

ad
 lb

/d

TS
S 

(m
g/

L)

Date

Concentration Mass Load

Average:
Concentration: 258 mg/L 
Mass Load: 983 lb/d



Crestline Sanitation District  Technical Memorandum #1 

  8  

The data is less consistent than flow data, which is likely a result of infrequent sampling as well as a small 

sample size. Although Huston Creek WWTP only receives 0.5 MGD (71% of 0.7 MGD design hydraulic 

capacity), it receives an average BOD mass load of 1,202 lb/d (103% of 1,163 lb/d design BOD mass load 

capacity). Therefore, BOD loading to the plant both in terms of concentration (mg/L) and mass load (lb/d) 

exceed the plant design capacity. This is not a unique issue to Crestline. Many southern California agencies 

have experienced rising BOD mass loading and concentrations, even as plant flows remain constant, or 

even decrease due to widespread water conservation efforts. 

TSS is sampled at the same frequency as BOD, and displays similar variation in the data. No design criteria 

for TSS was defined in Record Drawings for the facility, and the District is not regulated on effluent TSS. 

However, TSS is a useful metric from which to determine solids loading and evaluate treatment process 

performance. 

5.1.3 Other Constituents 

The Huston Creek WWTP is not regulated on effluent nitrogen, and therefore, influent Total Kjeldahl 

Nitrogen (TKN) and Ammonia are not measured by the District. Influent dissolved sulfide is also not 

measured by the District. High concentrations of dissolved sulfide can be toxic to the biological process 

and has become an issue for other southern California plants. The design of the collection system and 

cooler temperatures in Crestline lower the propensity of sulfide formation. At this 

time there is no indication that dissolved sulfide has impacted the biological 

treatment process. 

5.1.4 Headworks Facilities 

The Huston Creek WWTP influent enters the facility through parallel 12-inch sewer 

mains. The headworks consists of a single automatic Reciprocating Rake (Climber) 

screenings unit (see image right), as well as a backup manual bar screen in series. 

Screened effluent enters a small aerated grit chamber for grit removal. Grit 

accumulated in the chamber is dewatered in a single grit washer/classifier unit. Both 

screenings and grit removed from the headworks is discharged into a waste 

dumpster. 

5.2 Primary Treatment 

5.2.1 Primary Treatment Facilities 

Huston Creek WWTP primary treatment consists of two 

identical primary clarifiers (see image left). The primary 

clarifiers were originally constructed as cone-shaped “Imhoff”-

style tanks, and later retrofitted to resemble traditional 

clarifiers. A section view of the clarifiers is shown in Figure 4. 

Primary effluent is collected in an effluent junction box 

adjacent to the clarifiers before being fed by gravity to the downstream trickling filter. Primary sludge is 

pumped from the primary clarifiers to a gravity thickener. 



Crestline Sanitation District  Technical Memorandum #1 

  9  

 

Figure 4. Huston Creek Primary Clarifier Section 

 

5.2.2 Primary Treatment Performance 

Despite their unconventional shape, the primary clarifiers have typically performed well when both units 

are in service, especially during average flow conditions. A breakdown of the Huston Creek Primary 

clarifier operation compared to typical design and ranges is shown in Table 5.  

Table 5. Huston Creek Primary Treatment Operational Parameters 

Parameter Units 

Huston 
Creek 

Operation 

Metcalf 
& Eddy 
Typical 
Design 

Metcalf & 
Eddy 

Typical 
Range 

Number of Clarifiers Online # 2 of 2 - - 

Detention Time (avg) hours 2.06 2 1.5-2.5 

Detention Time (peak) hours 0.51 - - 

Side Water Depth ft 8.5 14 10-16 

Surface Overflow Rate (avg) gpd/sf 552 1,000 800-1,200 

Surface Overflow Rate (peak) gpd/sf 2,223 2,500 2,000-3,000 

CEPT yes/no no - - 

TSS Removal % 73 63 45-65 

BOD Removal % 47 40 20-40 

Primary Sludge Thickness %TS 1.17 3 - 

Primary BOD and TSS Removal are depicted in Figures 5 and 6. 



Crestline Sanitation District  Technical Memorandum #1 

  10  

 

 

Figure 5. Primary BOD Removal 

 

 

Figure 6. Primary TSS Removal 

 

Aside from no operating clarifier redundancy, a key deficiency of the primary treatment process at Huston 

Creek is the lack of primary clarifier volume, which results in low detention times during peak flow events. 

With both units in service during peak flow, the detention time in the primary clarifiers is only 30 minutes. 

This results in inadequate time for primary sludge to settle in the clarifier, diminishing the primary clarifier 

performance. Additionally, Huston Creek WWTP contains no influent equalization to mitigate flow peaks 

to the primary clarifiers. 

0%

10%

20%

30%

40%

50%

60%

70%

80%

1/1/15 4/11/15 7/20/15 10/28/15 2/5/16 5/15/16 8/23/16 12/1/16 3/11/17 6/19/17

B
O

D
 R

e
m

o
va

l (
%

)

Date

Primary BOD Removal

Average:
Removal: 47%

0%

10%

20%

30%

40%

50%

60%

70%

80%

90%

100%

1/1/15 4/11/15 7/20/15 10/28/15 2/5/16 5/15/16 8/23/16 12/1/16 3/11/17 6/19/17

TS
S 

R
e

m
o

va
l (

%
)

Date

Primary TSS Removal

Average:
Removal: 73%



Crestline Sanitation District  Technical Memorandum #1 

  11  

Additional hydraulic load from belt press dewatering operation is sent to the primary clarifiers every 

Tuesday. This increases the hydraulic load to the primary clarifiers by approximately 410 gpm, which more 

than doubles the hydraulic load to the primaries relative to average day flow. Operations has noted that 

visually, poorer solids separation occurs in the primary clarifiers when pressing.  

5.3 Biological Treatment 

5.3.1 Biological Treatment Facilities 

Huston Creek WWTP biological treatment consists of a 

single fixed-nozzle, low-rate trickling filter unit. The 

trickling filter was part of the original plant construction 

in 1952, and is rectangular shaped with coarse rock media 

(see image right). Trickling filter effluent either flows to 

the secondary clarifier, or is recirculated by a pair of recirculation pumps back into the primary effluent 

junction box.  

5.3.2 Biological Treatment Performance 

The Huston Creek WWTP trickling filter operational parameters are summarized in Table 6.  

Table 6. Huston Creek Biological Treatment Operational Parameters 

Parameter Units 

Huston 
Creek 

Operation 

Metcalf 
& Eddy 
Typical 
Design 

Metcalf & 
Eddy 

Typical 
Range 

Number of Trickling Filter Units # 1 of 1 - - 

Total Media Volume ft3 72188 - - 

Hydraulic Loading (avg) gpd/sf 143 - 25-100 

Hydraulic Loading (peak) gpd/sf 301 - - 

Organic Loading lb/cf/d 0.004 - 0.005-0.02 

Depth ft 7.5 - 3-8 

Recirculation Flow Rate gpm 612 - - 

Recirculation Rate (avg) % of Q 176% - 0-100% 

Recirculation Rate (peak) % of Q 44% - 0-100% 

In general, hydraulic loading to the trickling filter is higher than typical ranges, while organic loading is 

slightly below typical ranges. The high hydraulic loading is a product of a high recirculation rate for this 

type of trickling filter. The hydraulic and organic loading rates being outside of typical ranges has not 

appeared to inhibit treatment performance. 

5.4 Secondary Clarification 

5.4.1 Secondary Clarifier Facilities 

Huston Creek WWTP secondary clarification consists of a single secondary clarifier unit. This unit, similar 

to Huston Creek’s primary clarifiers, was constructed as part of the original plant construction in 1952 as 

a cone-shaped “Imhoff”-style tank (see Figure 7 for section). Unlike the primary clarifiers, the secondary 

clarifier has not been retrofitted to resemble a traditional clarifier (i.e. with slow-rotating scraper and 

skimmer arm).  



Crestline Sanitation District  Technical Memorandum #1 

  12  

 

Figure 7. Huston Creek Secondary Clarifier Section 

 

5.4.2 Secondary Clarifier Performance 

Table 7 summarizes the secondary clarifier’s operational parameters. 

Table 7. Huston Creek Secondary Treatment Operational Parameters 

Parameter Units 

Huston 
Creek 

Operation 

Metcalf 
& Eddy 
Typical 
Design 

Metcalf 
& Eddy 
Typical 
Range 

Number of Clarifiers Online # 1 of 1 - - 

Surface Overflow Rate (avg) gpd/sf 491 700 600-800 

Surface Overflow Rate (peak) gpd/sf 818   
Detention Time (avg) hours 2.6 - - 

Secondary Effluent BOD mg/L 29 <30 - 

Secondary Effluent TSS mg/L 15 - - 

The secondary clarifier, despite its unconventional design, does produce effluent below 30 mg/L BOD, 

which is the common maximum target benchmark for a trickling filter plant. Trickling filter effluent, unlike 

traditional activated sludge, is low in TSS. Suspended solids sent to the secondary clarifier are typically the 

result of trickling filter sloughing, where a portion of the biofilm layer is washed off of the packing media. 



Crestline Sanitation District  Technical Memorandum #1 

  13  

Trickling filter slough will settle in the secondary clarifier and ultimately be returned to the primary 

clarifiers and sludge processing. Secondary effluent BOD and TSS are depicted in Figures 8 and 9. 

 

Figure 8. Secondary Effluent BOD 

 

 

Figure 9. Secondary Effluent TSS 

 

5.5 Chlorine Disinfection 

5.5.1 Chlorine Disinfection Facilities 

Due to its remote location and limited accessibility, Huston Creek WWTP utilizes Micro-Chlor® on-site 

generation equipment to generate chlorine disinfectant from sodium chloride. After the dosing point, 

effluent flows through a 44,734 gallon concrete serpentine chlorine contact basin, which provides 

0

10

20

30

40

50

60

1/1/15 4/11/15 7/20/15 10/28/15 2/5/16 5/15/16 8/23/16 12/1/16 3/11/17 6/19/17

B
O

D
 (

m
g/

L)

Date

Secondary Effluent BOD

Average:
Concentration: 29 mg/L

0

5

10

15

20

25

30

35

40

1/1/15 4/11/15 7/20/15 10/28/15 2/5/16 5/15/16 8/23/16 12/1/16 3/11/17 6/19/17

TS
S 

(m
g/

L)

Date

Secondary Effluent TSS

Average:
Concentration: 15 mg/L



Crestline Sanitation District  Technical Memorandum #1 

  14  

approximately 30 minutes of detention time at average-day flow. While this detention time is less than 

regulatory limits, chlorine contact and residual are regulated at the District’s combined effluent discharge 

point at the Las Flores Ranch. Since the outfall pipeline is over 11 miles long, sufficient chlorine contact 

time is accomplished prior to the regulatory point. 

5.5.2 Chlorine Disinfection Performance 

Table 8 summarizes the Huston Creek WWTP chlorine contact disinfection operational parameters. 

Table 8. Chlorine Contact Disinfection Operational Parameters 

Parameter Units 

Huston 
Creek 

Operation 

Number of Tanks Online # 1 of 1 

Total Volume gal 44734 

Hydraulic Retention Time min 186 

Chlorine Dose mg/L 23 

Chlorine Residual mg/L 17 

The chlorine dose is very conservative (high) compared to most facilities and is likely due to the fact that 

residual needs to carry all the way to the District’s effluent disposal site at Las Flores Ranch.  

5.6 Sludge Thickening and Dewatering 

5.6.1 Sludge Thickening and Dewatering Facilities 

Primary sludge is wasted to an above-grade, steel, cone-bottom gravity thickening tank. All of the District’s 

sludge, as well as septic deliveries are accepted at Huston Creek WWTP for sludge thickening and 

dewatering. Once a week, sludge is drawn off the bottom of the gravity thickener and fed to a single 1.5 m 

belt press for dewatering. Polymer is added to the feed sludge to improve dewatering performance. 

Dewatered sludge is discharged onto a belt conveyor which is used to load trucks which haul the 

dewatered sludge to a disposal facility. 

It should be noted that no sludge digestion or treatment is performed at any of the District’s facilities. If 

sludge digestion and treatment is performed, more disposal facilities may be available to the District as 

opposed to relying on a single facility.  

5.6.2 Sludge Thickening and Dewatering Performance 

Table 9 summarizes the Huston Creek WWTP sludge thickening and dewatering operational parameters. 

Table 9. Sludge Thickening and Dewatering Operational Parameters 

Parameter Units 

Huston 
Creek 

Operation 

Metcalf & 
Eddy Typical 

Range 

Feed Sludge % 3.7 3-6 

Loading per Meter of Belt Press gal/hr 3108 2378-7133 

Dry Polymer lb/dry ton 19 6-14 

Cake Solids % 32 16-30 

Dry Solids Produced dry tons/yr 220 - 



Crestline Sanitation District  Technical Memorandum #1 

  15  

Sludge Thickening and dewatering performance at the Huston Creek WWTP is effective and within typical 

industry ranges. In particular, the facility produces very high cake solids percentage, which helps minimize 

hauling costs. Sludge dewatering performance does vary week-to-week depending on the quantity and 

nature of septic deliveries, however, overall performance is good and reliable.  

5.7 Plant Effluent 

Final plant effluent discharges into the District’s outfall pipeline, which conveys effluent to the District’s 

disposal site at the Las Flores Ranch. The District is regulated on effluent flow and BOD. The District’s plant 

effluent, regulatory limits, and violations since January 2015 are summarized in Table 10.  

Table 10. Huston Creek Plant Effluent Summary 

Parameter Units 

Huston 
Creek 

Operation 
Regulatory 

Limit 

Number of 
Discharge 
Violations  

Plant Effluent Flow (avg.) MGD 0.347 0.7 17 

Plant Effluent Flow (peak) MGD 0.578 2.5 0 

Plant Effluent BOD (avg.) mg/L 18.6 30 0 

Plant Effluent BOD (peak) mg/L 27.0 45 0 

Plant Effluent TSS (avg.) mg/L 16.5 - - 

Plant Effluent TSS (peak) mg/L 38.0 - - 

The District’s regulatory violations that have occurred since January 2015 have been Huston Creek WWTP 

exceeding 24-hr average effluent flow of the plant’s design capacity of 0.7 MGD, which has occurred 17 

times. The plant’s BOD removal has been consistently in compliance during this time. The hydraulic 

discharge violations at Huston Creek occurred during heavy rainfall events, which commonly contribute 

to excessive infiltration and inflow (I/I) into the collection system. These heavy rainfall events are often 

the most difficult and costly challenges for wastewater agencies to manage. 

Plant Effluent Flow, BOD, and TSS are depicted in Figures 10 through 12. 

 

Figure 10. Huston Creek Plant Effluent Flow 

 

0.000

0.500

1.000

1.500

2.000

2.500

1/1/15 4/11/15 7/20/15 10/28/15 2/5/16 5/15/16 8/23/16 12/1/16 3/11/17 6/19/17

Ef
fl

u
e

n
t 

Fl
o

w
 (

M
G

D
)

Date

ADF

PDF

Average:
ADF: 0.35 MGD 
PDF: 0.58 MGD



Crestline Sanitation District  Technical Memorandum #1 

  16  

 

Figure 11. Huston Creek Plant Effluent BOD 

 

 

Figure 12. Huston Creek Plant Effluent TSS 

 

Although overall plant effluent BOD concentrations have historically been well below the 30 mg/L 

average and 45 mg/L peak regulatory limits, average effluent BOD concentrations have risen from an 

average of 17.2 mg/L in 2015 to 21.7 mg/L in 2017 to-date. This increase in effluent BOD concentration 

can be visually observed in Figure 11. Although there are not yet regulatory implications, this rising BOD 

effluent trend should be monitored. 

Also unusual is the fact that plant effluent TSS is slightly higher, on average, than secondary effluent TSS. 

This data discrepancy may be due to different sampling schedules, lab testing procedures, or other 

factors, however, this trend should be monitored to ensure that TSS is being measured consistently. 

0

5

10

15

20

25

30

1/1/15 4/11/15 7/20/15 10/28/15 2/5/16 5/15/16 8/23/16 12/1/16 3/11/17 6/19/17

B
O

D
 (

m
g/

L)

Date

Plant Effluent BOD

Average:
Concentration: 18.6 mg/L

0

5

10

15

20

25

30

35

40

1/1/15 4/11/15 7/20/15 10/28/15 2/5/16 5/15/16 8/23/16 12/1/16 3/11/17 6/19/17

TS
S 

(m
g/

L)

Date

Plant Effluent TSS

Average:
Concentration: 16.5 mg/L



Crestline Sanitation District  Technical Memorandum #1 

  17  

6 SEELEY CREEK WWTP 

6.1 Influent and Headworks 

Seeley Creek influent characteristics are summarized in Table 11. 

Table 11. Seeley Creek WWTP Influent Characteristics 

Parameter 

No. of 
Data 

Points Units 

Values 

Design 
Criteria 

Metcalf 
& Eddy 
Typical 
Range 

Regulatory 
Limit Average Maximum Minimum 

Plant Influent   

Total Plant Influent Flow 949 MGD 0.163 0.694 0.040 0.500 - - 

Influent BOD5 63 mg/L 309 592 106 200 200-400 - 

Influent BOD5 63 lb/d 379 668 97 834 - - 

Influent TSS 63 mg/L 271 675 25 - 195-389 - 

Influent TSS 63 lb/d 335 1335 32 - - - 

Wastewater is characterized as medium-high strength. Average day flow and average day mass loading of 

BOD do not exceed the plant’s design criteria.  

6.1.1 Hydraulic Loading 

Figure 13 depicts Seeley Creek influent flow data. 

 

Figure 13. Seeley Creek Influent Flows 

 

Flows to the Seeley Creek WWTP exhibit more seasonal fluctuation than what is seen at the Huston Creek 

WWTP overall. However, influent flows have still stayed relatively consistent with observed seasonal 

0.000

0.100

0.200

0.300

0.400

0.500

0.600

0.700

0.800

0.900

1.000

1/1/15 4/11/15 7/20/15 10/28/15 2/5/16 5/15/16 8/23/16 12/1/16 3/11/17 6/19/17

In
fl

u
e

n
t 

Fl
o

w
 (

M
G

D
)

Date

ADF

PDF

Average:
ADF: 0.16 MGD 
PDF: 0.28 MGD



Crestline Sanitation District  Technical Memorandum #1 

  18  

fluctuation (higher flows in the winter, lower flows in the summer). The major spike corresponds with the 

rainfall-heavy winter between December 2016 and March 2017. Like at Huston Creek WWTP, the data 

suggests that Infiltration and Inflow (I/I) is still an issue in the collection system, and is contributing 

hydraulic loading to the plant in excess of its design capacity. 

6.1.2 BOD and TSS Loading 

Similar to the Huston Creek WWTP, BOD and TSS is sampled and measured infrequently compared to 

influent flow. Influent BOD and TSS loading are presented in Figures 14 and 15, respectively. 

 

Figure 14. Seeley Creek Influent BOD 

 

 

Figure 15. Seeley Creek Influent TSS 

Similar to the Huston Creek WWTP, the data is less consistent than flow data, which is likely a result of 

infrequent sampling as well as a small sample size. BOD loading to the plant in terms of concentration 

0

100

200

300

400

500

600

700

800

0

100

200

300

400

500

600

700

1/1/15 4/11/15 7/20/15 10/28/15 2/5/16 5/15/16 8/23/16 12/1/16 3/11/17 6/19/17

M
as

s 
Lo

ad
 lb

/d

B
O

D
 (

m
g/

L)

Date

Concentration Mass Load

Average:
Concentration: 309 mg/L 
Mass Load: 379 lb/d

0

200

400

600

800

1000

1200

1400

1600

0

100

200

300

400

500

600

700

800

1/1/15 4/11/15 7/20/15 10/28/15 2/5/16 5/15/16 8/23/16 12/1/16 3/11/17 6/19/17

M
as

s 
Lo

ad
 lb

/d

TS
S 

(m
g/

L)

Date

Concentration Mass Load

Average:
Concentration: 271 mg/L 
Mass Load: 335 lb/d



Crestline Sanitation District  Technical Memorandum #1 

  19  

(mg/L) is higher than the plant design criteria of 200 mg/L, however, BOD mass load (lb/d) does not exceed 

the plant design capacity. This is due to the fact that average hydraulic flows to the plant are substantially 

lower than the capacity of the plant. 

TSS is sampled at the same frequency as BOD, and displays similar variability in the data. No design criteria 

for TSS was defined in Record Drawings for the facility, and the District is not regulated on effluent TSS.  

6.1.3 Other Constituents 

Like the Huston Creek WWTP, Seeley Creek WWTP is not regulated on effluent nitrogen, and therefore, 

Influent Total Kjeldahl Nitrogen (TKN) and Ammonia are not measured by the District. Influent dissolved 

sulfide is also not measured by the District. At this time there is no indication that dissolved sulfide has 

impacted the biological treatment process. 

6.1.4 Headworks Facilities 

Seeley Creek WWTP influent enters the facility via a 15-inch sewer 

main. A Wye with valves on the influent sewer allows operations staff 

to divert influent flow in one of two directions: 1) to a manual bar 

screen and subsequent 100,000 gal influent equalization basin; and 2) 

to a second manual bar screen followed by a “Muffin Monster” 

comminutor. 

The influent equalization basin is typically not used, unless in the 

event that the effluent outfall pipeline fails, as it is the only form of 

emergency storage at the treatment plant.  

 

6.2 Primary Treatment 

6.2.1 Primary Treatment Facilities 

Seeley Creek WWTP primary treatment consists of a 

single primary clarifier (see image right). The   primary 

clarifier was originally constructed as a packaged 

activated sludge treatment plant, including an 

aeration zone, settling zone, chlorine contact zone, 

and sludge digester zone. This original plan is shown 

in Figure 16. The activated sludge unit was later 

retrofitted into a large primary clarifier, and a 

trickling filter, secondary clarifier, and chlorine 

contract basin were constructed at the facility.  

Primary effluent is fed by gravity to the downstream 

trickling filter. Primary sludge is wasted pumped from 

the primary clarifiers to a sludge holding tank. The sludge holding tank is periodically emptied and the 

sludge is hauled to Huston Creek WWTP for thickening and dewatering.  



Crestline Sanitation District  Technical Memorandum #1 

  20  

 

Figure 16. Original Activated Sludge Unit 

6.2.2 Primary Treatment Performance 

Since the primary clarifier was retrofitted from the original activated sludge unit, the primary clarifier is 

oversized relative to current and design flow conditions. The Seeley Creek primary clarifier operational 

parameters are summarized in Table 12. Primary effluent BOD and TSS are shown in Figures 17 and 18, 

respectively. 

Table 12. Primary Treatment Operational Parameters 

Parameter Units 
Seeley Creek 

Operation 
Metcalf & Eddy 
Typical Design 

Metcalf & Eddy 
Typical Range 

Number of Clarifiers Online # 1 of 1 - - 

Detention Time (avg)* hours 3.2 2 1.5-2.5 

Detention Time (peak)* hours 1.9 - - 

Side Water Depth ft 12 14 10-16 

Surface Overflow Rate (avg)* gpd/sf 676 1,000 800-1,200 

Surface Overflow Rate (peak)* gpd/sf 1,160 2,500 2,000-3,000 

CEPT yes/no no - - 

TSS Removal % 89 63 45-65 

BOD Removal % 86 40 20-40 

Primary Sludge Thickness %TS 2.81 3 - 

* Includes Trickling Filter Recirculation Flow 

 



Crestline Sanitation District  Technical Memorandum #1 

  21  

 

Figure 17. Seeley Creek Primary Effluent BOD 

 

 

Figure 18. Seeley Creek Primary Effluent TSS 

The data show that primary BOD and TSS removal is extremely high relative to typical ranges. This is likely 

a product of 

a) Trickling Filter recirculation flow is returned to the primary influent. This will skew primary 

effluent water quality measurements due to the fact that the vast majority of flow through the 

primary clarifier during the average day is trickling filter recirculation (0.864 MGD recirculation vs. 

0.163 MGD ADF). 

b) Oversized clarifier resulting in long detention and settling times 

Because of these factors, it is difficult to analyze the performance of the primary clarifier. However, there 

is no indication that primary clarifier performance is deficient. 

0%

10%

20%

30%

40%

50%

60%

70%

80%

90%

100%

1/1/15 4/11/15 7/20/15 10/28/15 2/5/16 5/15/16 8/23/16 12/1/16 3/11/17 6/19/17

B
O

D
 R

e
m

o
va

l (
%

)

Date

Primary BOD Removal

Average:
Removal: 86%

0%

10%

20%

30%

40%

50%

60%

70%

80%

90%

100%

1/1/15 4/11/15 7/20/15 10/28/15 2/5/16 5/15/16 8/23/16 12/1/16 3/11/17 6/19/17

TS
S 

R
e

m
o

va
l (

%
)

Date

Primary TSS Removal

Average:
Removal: 89%



Crestline Sanitation District  Technical Memorandum #1 

  22  

6.3 Biological Treatment 

6.3.1 Biological Treatment Facilities 

Seeley Creek WWTP biological 

treatment consists of a single rotating 

distributer, high-rate trickling filter 

unit. The trickling filter was 

constructed as part of the major plant 

upgrade in 1984. The unit is circular 

shaped with plastic media and covered 

with a steel dome enclosure (see 

image right). Trickling filter effluent 

either flows to the secondary clarifier, 

or is recirculated by a pair of recirculation pumps back into the primary influent.  

6.3.2 Biological Treatment Performance 

Seeley Creek biological treatment performance is summarized in Table 13. 

Table 13. Seeley Creek Biological Treatment Operational Parameters 

Parameter Units 
Seeley Creek 

Operation 

Metcalf & 
Eddy 

Typical 
Design 

Metcalf & Eddy 
Typical Range 

Number of Trickling Filter Units # 1 of 1 - - 

Total Media Volume ft3 19080 - - 

Hydraulic Loading gpd/sf 646 - 350-1850 

Organic Loading lb/cf/d 0.0003 - 0.05-0.15 

Depth ft 12 - 8-40 

Recirculation Rate gpm 600 - - 

Recirculation Rate (avg) % of Q 610% - 100-200% 

In general, hydraulic loading to the trickling filter is within typical ranges, while organic loading is well 

below typical ranges. The hydraulic loading is a product of a high recirculation rate for this type of trickling 

filter. The operations staff maintains a high recirculation rate in order to allow enough flow to the trickling 

filter to rotate the distributer arm and keep the unit operating effectively. If average day flows consistently 

increase in the future, operations can decrease the recirculation rate to reduce pumping costs and 

optimize loading to the filter. 



Crestline Sanitation District  Technical Memorandum #1 

  23  

6.4 Secondary Clarification 

6.4.1 Secondary Clarifier Facilities 

Seeley Creek WWTP secondary clarification 

consists of a single secondary clarifier unit (see 

image right). This unit was constructed as part 

of the major plant upgrade in 1984 along with 

the trickling filter. Unlike Huston Creek WWTP, 

the secondary clarifier at Seeley Creek WWTP is 

a traditional secondary clarifier design (i.e. with 

slow-rotating scraper and skimmer arm).   

6.4.2 Secondary Clarifier Performance 

Seeley Creek WWTP secondary clarifier operational parameters are summarized in Table 14. 

Table 14. Seeley Creek Secondary Clarifier Operational Parameters 

Parameter Units 

Seeley 
Creek 

Operation 

Metcalf 
& Eddy 
Typical 
Design 

Metcalf & 
Eddy 

Typical 
Range 

Number of Clarifiers Online # 1 of 1 - - 

Surface Overflow Rate (avg) gpd/sf 160 700 600-800 

Surface Overflow Rate (peak) gpd/sf 884 1,000 2,000-3,000 

Detention Time (avg) hours 15.7 - - 

Detention Time (peak) hours 2.8 - - 

Secondary Effluent BOD mg/L 11 <30 - 

Secondary Effluent TSS mg/L 5 - - 

The secondary process (trickling filter + secondary clarifier) produces a very high effluent quality relative 

to other similar trickling filter facilities according to the data. However, as will be discussed, the final plant 

effluent concentrations of BOD are higher than the secondary effluent BOD, which is highly unusual. After 

discussions with operations staff, this discrepancy could be due to the fact that in-house lab 

measurements of secondary effluent BOD are not as accurate as the outsourced lab measurements of 

BOD for plant effluent. TSS removal in the secondary process is very good, indicating the trickling filter 

and secondary clarifier in tandem are performing above industry expectations for suspended solids 

removal. 

Secondary effluent BOD and TSS are depicted in Figures 19 and 20. 



Crestline Sanitation District  Technical Memorandum #1 

  24  

 

Figure 19. Seeley Creek Secondary Effluent BOD 

 

 

Figure 20. Seeley Creek Secondary Effluent TSS 

6.5 Disinfection 

6.5.1 Chlorine Disinfection Facilities 

As is the case with Huston Creek WWTP, Seeley Creek WWTP utilizes Micro-Chlor® on-site generation 

equipment to generate chlorine disinfectant from sodium chloride. After the dosing point, effluent flows 

through a 20,833 gallon concrete serpentine chlorine contact basin. 

6.5.2 Chlorine Disinfection Performance 

Table 15 summarizes the Seeley Creek WWTP chlorine contact disinfection operational parameters. 

0

5

10

15

20

25

30

35

1/1/15 4/11/15 7/20/15 10/28/15 2/5/16 5/15/16 8/23/16 12/1/16 3/11/17 6/19/17

B
O

D
 (

m
g/

L)

Date

Secondary Effluent BOD

Average:
Concentration: 11 mg/L

0

5

10

15

20

25

30

35

40

1/1/15 4/11/15 7/20/15 10/28/15 2/5/16 5/15/16 8/23/16 12/1/16 3/11/17 6/19/17

TS
S 

(m
g/

L)

Date

Secondary Effluent TSS

Average:
Concentration: 5 mg/L



Crestline Sanitation District  Technical Memorandum #1 

  25  

Table 15. Seeley Creek Chlorine Contact Operational Parameters 

Parameter Units 

Seeley  
Creek 

Operation 

Number of Tanks Online # 1 of 1 

Total Volume gal 20833 
[...]
Complicating operation of the oxidation ditch is the seasonal and weekly flow variance in addition to a 

non-existent base flow to the plant. Upgrades to the facility to accommodate these challenges is key. 

7.3 Secondary Clarification 

7.3.1 Secondary Clarifier Facilities 

Cleghorn WWTP secondary clarification consists of a single secondary clarifier unit. This unit was 

constructed as part of the original plant construction in 1972. Like Seeley Creek WWTP, the secondary 

clarifier at Seeley Creek WWTP is a traditional secondary clarifier design (i.e. with slow-rotating scraper 

and skimmer arm).  

7.3.2 Secondary Clarifier Performance 

Cleghorn WWTP secondary clarifier performance is summarized in Table 19. 



Crestline Sanitation District  Technical Memorandum #1 

  30  

Table 19. Cleghorn Secondary Clarifiers Operational Parameters 

Parameter Units 
Cleghorn 
Operation 

Metcalf 
& Eddy 
Typical 
Design 

Metcalf & 
Eddy 

Typical 
Range 

Number of Clarifiers online # 1 of 1 - - 

Surface Overflow Rate (avg) gpd/sf 26 700 600-800 

Surface Overflow Rate (peak) gpd/sf 453 1,500 2,000-3,000 

Detention Time (avg) hours 70 2 1.5-2.5 

Detention Time (peak) hours 4 - - 

Solids Loading Rate lbs/sf/d 4.5 - 2.4-24 

Secondary Effluent BOD mg/L 14 <30 - 

Secondary Effluent TSS mg/L 38 - - 

The secondary clarifiers produce an adequate effluent quality according to the data. However, similar to 

Seeley Creek WWTP, the final plant effluent concentrations of BOD is higher than the secondary effluent 

BOD, which is highly unusual. After discussions with operations staff, this discrepancy could be due to the 

fact that in-house lab measurements of secondary effluent BOD are not as accurate as the outsourced lab 

measurements of BOD for plant effluent.  

TSS removal in the secondary process had been relatively stable from January 2015 to December 2016. In 

early 2017 a spike in effluent TSS and disruption of the data occurred at the plant. This is likely due to the 

heavy rain events that the region occurred during this time. Secondary Effluent BOD and TSS quality 

appear to be tied to wet weather events, which tend to result in poorer effluent quality. 

Secondary Effluent BOD and TSS are depicted in Figures 25 and 26, respectively. 

 

Figure 25. Cleghorn Secondary Effluent BOD 

 

0

10

20

30

40

50

60

70

1/1/15 4/11/15 7/20/15 10/28/15 2/5/16 5/15/16 8/23/16 12/1/16 3/11/17 6/19/17

B
O

D
 (

m
g/

L)

Date

Secondary Effluent BOD

Average:
Concentration: 11 mg/L



Crestline Sanitation District  Technical Memorandum #1 

  31  

 

Figure 26. Cleghorn Secondary Effluent TSS 

 

7.4 Disinfection 

7.4.1 Chlorine Disinfection Facilities 

Like both of the District’s other treatment plants, Cleghorn WWTP utilizes Micro-Chlor on-site generation 

equipment to generate chlorine disinfectant from bags of sodium chloride. After the dosing point, effluent 

flows through a 4,039 gallon concrete serpentine chlorine contact basin. 

7.4.2 Chlorine Disinfection Performance 

Cleghorn WWTP Chlorine disinfection operational parameters are summarized in Table 20. 

Table 20. Cleghorn Chlorine Disinfection Operational Parameters 

Parameter Units 
Cleghorn 
Operation 

Number of Tanks online # 1 of 1 

Total Volume gal 4039 

Hydraulic Retention Time min 597 

Chlorine Dose mg/L 87 

Chlorine Residual mg/L 9 

Because flows are so low, the chlorine dose is very high compared to most facilities. District staff have 

said that they set the chlorine dose conservatively for what they flows they expect for the day, but there 

is no way to flow-pace or otherwise optimize chlorine dosing at this time.  

7.5 Plant Effluent 

Like all of the District’s treatment facilities, final plant effluent discharges into the District’s outfall 

pipeline. The District is regulated on Effluent Flow and BOD. Unlike the other treatment facilities, Cleghorn 

WWTP effluent is pumped in a roughly 2000 foot 6” force main from the treatment plant into the outfall 

0

50

100

150

200

250

300

1/1/15 4/11/15 7/20/15 10/28/15 2/5/16 5/15/16 8/23/16 12/1/16 3/11/17 6/19/17

TS
S 

(m
g/

L)

Date

Secondary Effluent TSS

Average:
Concentration: 5 mg/L



Crestline Sanitation District  Technical Memorandum #1 

  32  

pipeline. The District’s plant effluent, regulatory limits, and violations since January 2015 are summarized 

in Table 21. 

Table 21. Cleghorn Plant Effluent Summary 

Parameter Units 
Cleghorn 
Operation 

Regulatory 
Limit 

Number 
of 

Discharge 
Violations  

Plant Effluent Flow (avg.) MGD 0.010 0.2 0 

Plant Effluent Flow (peak) MGD 0.425 0.4 2 

Plant Effluent BOD (avg.) mg/L 17.8 30 0 

Plant Effluent BOD (peak) mg/L 28.5 45 0 

Plant Effluent TSS (avg.) mg/L 24.3 - - 

Plant Effluent TSS (peak) mg/L 130.6 - - 

Cleghorn has had 2 instances of peak flow discharge in excess of design plant capacity of 0.4 MGD, which 

occurred during the heavy rain events in early 2017. Cleghorn does not have any flow equalization or 

emergency storage facilities, making it susceptible to peak flow events. 

Plant effluent BOD removal is on-par with the District’s other facilities. TSS removal is not as effective as 

the District’s other treatment plants, likely due to the lack of primary clarification and the nature of the 

extended aeration activated sludge process and operation of the plant, which results in long sludge ages 

and poorer-settling sludge.  

Plant effluent flow, BOD, and TSS are depicted in Figures 27 through 29. 

 

Figure 27. Cleghorn Plant Effluent Flow 

 

 

0.000

0.050

0.100

0.150

0.200

0.250

0.300

0.350

0.400

0.450

1/1/15 4/11/15 7/20/15 10/28/15 2/5/16 5/15/16 8/23/16 12/1/16 3/11/17 6/19/17

Ef
fl

u
e

n
t 

Fl
o

w
 (

M
G

D
)

Date

ADF

PDF

Average:
ADF: 0.01 MGD 
PDF: 0.06 MGD



Crestline Sanitation District  Technical Memorandum #1 

  33  

 

Figure 28. Cleghorn Plant Effluent BOD 

 

 

Figure 29. Cleghorn Plant Effluent TSS 

 

The challenges of the Cleghorn WWTP can be observed in Figure 27. Since January 1, 2015, the plant has 

discharged less than 5,000 gallons 454 times, and discharged greater than 50,000 gallons 14 times. While 

flow to the plant is typically minimal, the order-of-magnitude of peaking events to the plant is a unique 

challenge and the District must prepare for the several times a year that the plant will get 5 to 10 times 

its typical flow. 

Similar to the District’s other facilities, average effluent BOD concentrations have risen slightly from an 

average of 16.6 mg/L in 2015 to 20.6 mg/L in 2017 to-date. This increase in effluent BOD concentration 

can be visually observed in Figure 28. Although there are not yet regulatory implications, this rising BOD 

effluent trend should be monitored. 

0

5

10

15

20

25

30

1/1/15 4/11/15 7/20/15 10/28/15 2/5/16 5/15/16 8/23/16 12/1/16 3/11/17 6/19/17

B
O

D
 (

m
g/

L)

Date

Plant Effluent BOD

Average:
Concentration: 17.5 mg/L

0

20

40

60

80

100

120

140

1/1/15 4/11/15 7/20/15 10/28/15 2/5/16 5/15/16 8/23/16 12/1/16 3/11/17 6/19/17

TS
S 

(m
g/

L)

Date

Plant Effluent TSS

Average:
Concentration: 2.5 mg/L



Crestline Sanitation District  Technical Memorandum #1 

  34  

It is also unusual that plant effluent BOD is higher, on average, than secondary effluent BOD (17.8 mg/L 

vs. 14 mg/L). This data discrepancy may be due to different sampling schedules, lab testing procedures, 

or other factors. These discrepancies are a trend among the District’s treatment facilities, and should be 

explored to determine the cause to improve data reliability. 

8 CONCLUSIONS AND RECOMMENDATIONS 

The following sections summarize preliminary conclusions and recommendations. 

8.1 Huston Creek WWTP 

1. Houston Creek WWTP influent BOD loading exceeds the design capacity of the plant. Organic load 

is primarily treated with the trickling filter, which utilizes an older, less efficient fixed-nozzle design 

with rock media. The rock media does provide better thermal insulation for the media than a 

more modern plastic media, and therefore retrofit design conversion to plastic media and 

alternative distributers is not recommended without covering the filter. It is recommended that 

a future biological upgrade project considers alternative technology, such as an activated sludge 

process, in addition to evaluating expansion of trickling filter capacity. 

2. Huston Creek WWTP discharge violations since 2015 are all due to exceeding the average day flow 

limit of 0.7 MGD. Construction of primary influent equalization would help reduce the risk of 

effluent flow violations, however, there is no space to construct meaningful equalization. It is 

recommended that the District continue to rehabilitate the collection system in effort to reduce 

I/I that can exceed the plant hydraulic capacity. 

3. Primary clarifiers are at hydraulic capacity during current flow conditions. Primary clarification 

redundancy is needed for reliability and improved performance. Consider construction of a new 

redundant primary clarifier. 

4. Secondary clarification has no redundancy, and is an unconventional design. Consider 

construction of a new secondary clarifier for redundancy and capacity in conjunction with a future 

biological treatment process upgrade.  

5. Huston Creek is the District’s biosolids thickening, dewatering and hauling hub for all of their 

facilities. Consider evaluating sludge digestion technologies and alternative disposal options with 

a cost/benefit analysis to determine if alternate disposal locations and/or digestion may reduce 

hauling and disposal costs associated with unclassified biosolids. 

6. Monitor trend and consider investigating the cause of slowly increasing effluent BOD 

concentrations since January 2015. 

8.2 Seeley Creek WWTP 

1. Consider construction of a grit chamber and classifier equipment for grit removal. Grit 

accumulation in the primary clarifier adds inorganic material to the waste sludge stream and can 

contribute to wear on primary sludge pumps. 

2. Consider construction of an automatic screenings unit in the headworks to reduce operator labor 
and improve screenings removal. 

3. Construct an effluent flow meter for more consistent data monitoring and reporting purposes. An 

effluent flow meter can also be used to flow-pace chlorine disinfection dose. 



Crestline Sanitation District  Technical Memorandum #1 

  35  

4. Current data show that plant effluent BOD is higher on average than secondary effluent BOD. This 

discrepancy in BOD measurements should be investigated to determine where and how 

misrepresentative data is being measured. 

5. Relatively little emergency storage tank volume (100,000 gallons) is currently available at the 

Seeley Creek WWTP. Consider lining the downhill pond near the treatment plant for additional 

emergency storage capacity during peak wet weather flow events, outfall breaks, or other 

emergency failure scenarios. 

6. Monitor trend and consider investigating the cause of slowly increasing effluent BOD 

concentrations since January 2015. 

8.3 Cleghorn WWTP 

1. Evaluate influent hydraulics in the headworks channel to determine if overflow conditions exist 

at peak flow. 

2. Consider construction of an influent flow meter. An influent flow meter provides valuable data 

for operators to calculate loading conditions and adjust operations set points, when applicable. 

3. Consider construction of an automatic screenings unit in the headworks to reduce operator labor 
and improve screenings removal. 

4. Consider construction of sludge drying beds or other sludge handling facility to allow for 

appropriate wasting operation and SRT control in the oxidation ditch. 

5. Investigate the discrepancy in BOD measurements that show plant effluent BOD is higher on 

average than secondary effluent BOD. 

6. Monitor trend and consider investigating the cause of slowly increasing effluent BOD 

concentrations since January 2015. 



pgiori
Text Box
INTENTIONALLY LEFT BLANK



 

 

APPENDIX B 
CoFA Notes and Analysis Tables 



pgiori
Text Box
INTENTIONALLY LEFT BLANK



CoFA - Crestline Sanitation District, Huston Creek WWTP

  Unit Process

Asset

Failure Mode/Scenario 7 5 5 3

Headworks

Influent Channels

Influent channels function to convey flow through the headworks from the influent 

sewer . Combines flows from parallel 12" gravity sewer mains.

Influent channels grating failure 5 1 2 5 65 B M

Grating anchors and concrete is old and O&M staff feel that there could be a risk to 

staff safety and grating structural integrity. Staff has stated that there is an ongoing 

project to address potential safety issues.

Ongoing project to address potential grating 

failure.

Perform a grating inspection of grating anchors, 

concrete supporting anchors, and load testing of 

influent channel grating annually to observe 

extent of corrosion and structural integrity. 

Reduce frequency of inspection when grating 

and/or anchors are replaced. Perform location-

specific inspection of grating immediately if 

structural integrity is questioned by an operator.

Replace all Headworks grating. 

Rehabilitate supports and/or 

concrete (currently ongoing).

Influent channels 

corrosion/structural failure 1 1 1 1 20 A L

Cracking and degradation of influent channel concrete observed by O&M staff. There 

are no major structural integrity concerns at this time, but they have not been 

thoroughly inspected. Run to fail (Repaired when failure occurs).

Perform a concrete inspection of influent channels 

in conjunction with grating inspection to observe 

extent of corrosion and structural integrity. 

Reduce frequency of inspection if concrete repair 

is performed. Repair/Rehab concrete and seal 

cracks when observed. None.

Screens

Function of the screens is to remove large solids, rags, and other debris larger than 

1/4". Screenings consists of a single mechanical 1/4" Bar Screen, as well as two manual 

bar screens. The Bar Screen discharges screenings to a dumpster.

Screenings power loss 1 3 1 2 33 C L

Power loss causes functional failure of screen. Screen blinds, causing a flow backup 

that results in screenings bypass and raw plant influent flow directly to Primary 

clarifier no. 1. Cascade effect can lead to damage/failure of primary sludge pumps 

and/or scraper/mechanism.

Staff notified when loss of power occurs. 

Operator comes out to check on equipment and 

pull slide gate to allow for bypass while 

equipment is down. Mitigation measures and 

plan in place. Existing staff mitigation measures are sufficient. None.

Screenings float failure 1 3 1 2 33 C L

Hidden failure, no way to know if the switch has failed unless high water occurs and 

float does not respond. Consequences of failure similar to power loss. No redundancy 

or backup.

Mitigation plan in place when float is 

functioning, but if not, no measures in place.

Perform a float switch test to verify float is 

functioning properly every 6 months. None.

Screenings rake failure 1 3 3 1 40 E H

If left unmitigated, bolts would get loose and cause rake failure within 1-2 weeks. 

Failure has occurred in the past. Treatment consequences the same as power/float 

failure, however, cost for parts and personnel resources much higher than other 

screen failure modes.

Mitigation in place to check on and tighten loose 

bolts every week. Alarm to signify failure of 

equipment.

Existing staff mitigation measures are appropriate. 

Recommend performing annual detailed 

inspection of full screenings unit for wear-and-

tear, loose parts, etc. in addition to routine 

maintenance.

Replace screenings equipment 

at end of useful life.

Grit Removal

Functions to remove grit from the primary influent. Grit removal consists of one 

aerated grit chamber. A weir gate at the end of the grit chamber controls flow. 

Aeration is provided by a blower dedicated to the tank. Grit is discharged into a single 